SPARE PARTS CATALOGUE
: HUSQVARNA

Spare Parts List



SPARE PARTS LIST



HS 166A f HS 166 AE
ENGINE COVER

F

i
2, ) o=

||||||||||||||||




REF. PART NO. DESCRIPTION REMARK QTY. KIT
FORENGINE: 599912301

1 598684550 STARTER ASSY 599912501,599912502, 1
531450901

1 531147249 STARTER ASSY FORENGINE:531451001 1

2 599712401 COVER DECORATION COVER 1

3 599349345 NUT GB/T6177.1:M6 1

4 598684551 COVER FAN COVER 1

5 —— D T323 M6 =728 T321M6

=78



HS 166A f HS 166 AE
FUEL TANK




REF. PART NO. DESCRIPTION REMARK QTY. KIT
FORENGINE: 599912301,

1 598684564  FUEL TANK ASSY 599912501 531450901 1

1 529868801 FUEL TANK ASSY FOR ENGINE: 599912502 1

1 531147252 FUEL TANK ASSY FOR ENGINE: 531451001 1
FOR ENGINE: 599912301,

2 598684565 FUEL CAP 599912501,531450901, 1
531451001

2 529868901 FUEL CAP FOR ENGINE: 599912502 1

3 598684567 BOLT GB/T 5789: M6 L=20 1

4 599348565 FUEL FILTER 1
FOR ENGINE: 599912301,

5 599349348 TUBE 599912501,531450901, 1
531451001

5 529869001 TUBE FOR ENGINE: 599912502 1
HOSE CLIP - FOR ENGINE

6 509349356 CLIP 599912301, 599912501, 1

531450901, 531451001 -
MULTIPACK: 20

HOSE CLIP - FOR ENGINE:
6 529869101 CLIP 599912502 - MULTIPACK: 1
20



HS 166A f HS 166 AE
EXHAUST




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 508684560 GUARD MUFFLER GUARD 1

2 599712201 MUFFLER 1
MUFFLER GASKET -

3 599712301 GASKET R o 1

4 598684561 CONTROL CHOKE VALVE CONTROL 1

5 598684562 CHOKE ROD 1

6 598684563 STUD 12 ile L=/l 1

MULTIPACK: 2



HS 166A f HS 166 AE
GASKET KIT




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599712701 GASKET KIT 1
CYLINDER HEAD COVER

2 599712801 GASKET R 1
MUFFLER GASKET -

3 509712301 GASKET TR A 1

4 900000002 DUMMY PART 1

5 508684532 SEAL OIL SEAL 1

6 900000002 DUMMY PART 1

7 508684558 SEAL OILSEAL 1

8 508684544 GASKET KIT CARBURETTOR GASKETKIT 1

9 599349174 GASKET CARBUREIIORCASAEIR, |

MULTIPACK: 10



HS 166A / HS 166AE
PRODUCT COMPLETE




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599912301 ENGINE HS 166A - FOR: AU 1
2 599912501 ENGINE HS 166A - FOR: EU/LATAM 1
3 599912502 ENGINE HS 166A - FOR: CDA 1
3 599912503 ENGINE HS 166A - FOR: BR/PY 1
4 531450901 ENGINE HS 166A - FOR: EU 1
5 531451001 ENGINE HS 166AE - FOR: EU 1



HS 166A f HS 166 AE
CYLINDER HEAD ASSY

A




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598684527  CYLINDER COVER CYLINDER HEAD COVERKIT 1
2 900000002 DUMMY PART T370:M6 =165 1
CYLINDER HEAD COVER
3 599712801 GASKET GASKET 1
4 599349042 VALVEKIT 1
5 599349043 VALVEKIT ROCKER ARM KIT 1
6 598684529 PUSHROD PUSHROD SET 1
7 529458401 PLATE PUSH ROD GUIDE PLATE 1
8 590844201 SPARK PLUG HQT-7 1



HS 166A f HS 166 AE
PISTON & CRANKSHAFT

B




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598684542 PISTON RING SET 1
2 599712601 PISTON ASSY 1
3 598684541 CONNECTING ROD 1
FORENGINE: 599912301,
4 598684538 CRANKSHAFT 531450901 531451001
FOR ENGINE: 599912501,
4 529353001 CRANKSHAFT 599912502 1
5 598684539 CAMSHAFT KIT 1

6 598684540 WHEEL TIMING DRIVING WHEEL 1



HS 166A f HS 166 AE
CARBURETTOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT

T327:M6 =87 -
1 598684543 STUD MULTIPACK. 2 1
2 598684544 GASKETKIT CARBURETTOR GASKETKIT 1
3 598684545 CARBURETTOR 1
3 538968201 CARBURETTOR FOR BR/PY 1
4 599349174  GASKET CARBURETTOR GASKET - 1

MULTIPACK: 10



HS 166A f HS 166 AE
AIR FILTER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598684546 AR FILTER ASSY 1

2 598684548 ARFILTER ELEMENT 1

3 599349345 NUT GB/T6177.1:M6 1
CARBURETTOR GASKET -

4 599349174  GASKET MULTIPACK: 10 1

5 598684547 TUBE 1

6

599349356  CLIP HOSE CLIP - MULTIPACK: 20 1



HS 166A f HS 166 AE
CRANKCASE & ELECTRICAL




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 508684531 CRANKCASE 1

2 598684533 IGNITION COIL FORENGINE:509912301 1
FOR ENGINE: 599912501,

2 529352701 IGNITION COIL 599912502, 531450901, 1
531451001

3 508684534 BREATHER BREATHER CHAMBERKT 1
ENGINE BRAKE KIT - FOR

4 529352801 BRAKE ENGINE: 599912501, 1
531450901
ENGINE BRAKE KIT - FOR

4 531147245 BRAKE N o 1
SIDE PLATE COVER - FOR

5 529352901 COVERKIT ENGINE: 599912501, 1
599912502, 531450901

6 508684532 SEAL OIL SEAL 1
SIDE PLATE - FOR ENGINE

7 508684536 PLATE 599912301,599912501, 1
599912502, 531450901

8 598684537 DIPSTICK 1

9 598684559 BOLT GB/T 5789 M6 (=25 1

10 598684567 BOLT GB/T 5789 M6 =20 1

1 599349093 BOLT GB/T 5789: V6 =12 1

2 900000002 DUNMY PART GB/T 5789:M6 =8 1

13 598607501 BOLT GB/T 5789: M6 =35 1

14 531147246 STARTERMOTOR FORENGINE:531451001 1

15 508684535 COVERKIT SDEFLYIECOMER 0% Iy

ENGINE: 599912301






REF. PART NO. DESCRIPTION

REMARK aQry. Kt
FOR ENGINE: 599912301

1 598684549  FLYWHEEL 599912501,599912502, 1
531450901

1 531147247 FLYWHEEL FORENGINE:531451001 1

2 599349194 NUT

1



HS 166A f HS 166 AE
CRANKCASE COVER




REF. PART NO. DESCRIPTION REMARK

QTY. KIT
1 598684557 GEAR GOVERNOR GEAR 1
2 598684556  CRANKCASE 1
3 598684558 SEAL OlL SEAL 1
4 598684559 BOLT GB/T 5789: M6 L=25 1
6 900000002 DUMMY PART GB/T 16674.1:M5 =12 1



HS 166A f HS 166 AE
GOVERNOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598684553 ARM SPEED REGULATING ARMKIT 1
FOR ENGINE: 599912501,

2 529353101 THROTTLE ASSY 599912502, 531450901, 1
531451001
FOR ENGINE: 599912501,

3 529353201 THROTTLE HANDLE 599912502, 531450901, 1
531451001

5 900000002 DUMMY PART 1

6 598684554 THROTTLE ASSY FOR ENGINE: 599912301 1

7 598684555 THROTTLE HANDLE FOR ENGINE: 599912301 1



